BODYCRIRAr—T

Jones Platinum Strength Training System

_.-ﬂ:--.'- b

OWNERS MANUAL

MAS051A
Model No. JP1000.1
BODYCRAFT is a division of Recreation Supply

Recreation Supply Inc.
P.O. BOX 181
Sunbury, OH 43074




BEFORE YOU BEGIN

Congratulations and thank you for selecting the JONES PLATINUM strength
traming system. The JONES PLATINUM offers an impressive array of
strength training exercises to develop every major muscle group of the body.
Whether your goal 1s cardiovascular fitness, a shapely, toned body or dramatic
muscle size and strength, the JONES PLATINUM will help you achieve the
specific results you want.

For your safety and benefit, read this manual and the accompanying literature
before using the JONES PLATINUM. Keep this manual for future reference.
If you have additional guestions, please call vour local dealer or our customer
service department at 300-990-5556 Monday through Friday, 9 am. until 5 p.m.
Eastern Time.

IMPORTANT SAFETY NOTES

There is a risk assumed by individuals who use this tyvpe of equipment.
Before beginning this or any other exercise program consult vour
physician. This is especially important for individuals over the age of 35
or persons with pre-existing health problems. Recreation Supply, Inc.
assumes no responsibility for personal injury or property damage
sustained by or through use of this product.

1. This product must be assembled on a flat, level surface to assure its
proper function.

It

. Clean frame on a regular basis, We recommend warm,
soapy water. Do not use harsh or abrasive chemicals.
3. Inspect and tighten all parts before every use. Replace any womn
parts immediately. Failure to do so may result in serious injury.
4. Keep children away from the JONES PLATINUM at all times.
Alwavs use the safety spotters! Failure to do so could result in
serious njury, or death,

LA

6. Be certain bar hooks are fully engaged before releasing vour grip!
Failure to do so could result in serious injury, or death.

. Always use in a controlled manner. Failure to do so could result n
serious injury, or death.

8. Exercise with care to avoid injury.

9. If unsure about the proper use of the JONES PLATINUM strength
training system call your local dealer or our customer service
department at B00-990-5556.

-\_\_I




BODYCRAFT

Jones Platinum Strength Training System

OWNERS MANUAL

MAS051A
Model No. JP1000.1
BODYCRAFT is a division of Recreation Supply

Recreation Supply Inc.
P.O. BOX 181
Sunbury, OH 43074




OVERVIEW

R

o ErrerEREsAREERETS
-
-
5 A
vy
v —
— -~
v & {5 S
-~ v, o -
P .
\ . o ?' v - »

{' A 3 ) 4 ™' 7

\ ~ {

“ 3 - -

‘ v RS S
\ v 3 4
\
. =
~”

v < CUNIE SN SN S (-
— . - -
B - —

- g .h - ';‘ -

. . “ » * w .

3 : - -

2

3822

[} [
N 4 - { - FL o
\ ’, g ’ o » .
’ -—
.- '-’: .. 3 . oy @
.
.
=
% A

X
=
L = -
" A\
-

s
T
v e o) & I+ =
[- 3 ~N e - - —
£ nily<
@)-0 “y—y
¥\ o = e\
3
=4 /1 s 8 %
LEAN\ & &
- =
<
)
A
3 -
S
b
\. -
“ - J &
& S
< A
e - [
~ -
<
an
\
"\
\ A
gls -
_-’-:','
e
{,./ .
rx‘ s .T .a'\
/ . ..\\
f - |
.
J 3 s -
v f
~ /
rq‘/
')
=
- -
» ‘.
'y NG A
= )
” :‘ - .
'
o
> WS v/ "
& .:;‘ (F}
e R
i "~ a : K‘ﬁ"'
o
- >
3 e




BEFORE YOU BEGIN

Congratulations and thank you for selecting the JONES PLATINUM strength
training system. The JONES PLATINUM offers an impressive array of
strength training exercises to develop every major muscle group of the body.
Whether your goal is cardiovascular fitness, a shapely, toned body or dramatic
muscle size and strength, the JONES PLATINUM will help you achieve the
specific results you want.

For your safety and benefit, read this manual and the accompanying literature
before using the JONES PLATINUM. Keep this manual for future reference.
If you have additional questions, please call your local dealer or our customer
service department at 800-990-5556 Monday through Friday, 9 a.m. until 5 p.m.
Eastern Time.

IMPORTANT SAFETY NOTES

There is a risk assumed by individuals who use this type of equipment.
Before beginning this or any other exercise program consult your
physician. This is especially important for individuals over the age of 35
or persons with pre-existing health problems. Recreation Supply, Inc.
assumes no responsibility for personal injury or property damage
sustained by or through use of this product.

1. This product must be assembled on a flat, level surface to assure its
proper function. |

. Clean frame on a regular basis. We recommend warm,
soapy water. Do not use harsh or abrasive chemicals.

3. Inspect and tighten all parts before every use. Replace any womn
parts immediately. Failure to do so may result in serious injury.

4. Keep children away from the JONES PLATINUM at all times.

5. Always use the safety spotters! Failure to do so could result in
serious injury, or death.

6. Be certain bar hooks are fully engaged before releasing your grip!
Failure to do so could result in serious injury, or death.

7. Always use in a controlled manner. Failure to do so could result in
serious injury, or death.

8. Exercise with care to avoid injury.

9. If unsure about the proper use of the JONES PLATINUM strength
training system call your local dealer or our customer service
department at 800-990-5556.

o




NO. DESCRIPTION QTY.

1 BASE FRAME

2F FRONT BASE FRAME CONNECTOR

2R REAR BASE FRAME CONNECTOR

3R RIGHT UPRIGHT FRAME

3L LEFT UPRIGHT FRAME

4R RIGHT BAR RACK

4L LEFT BAR RACK

5 VERTICAL GUIDE ROD
(preassembled on Uprights)

N - d o a

A

6  HORIZONTAL GUIDE ROD 2 b S 7

(pre-assembled in Base Frame) '. ! q’ % QL- [

7A  SHROUD 2 \ N

78  SHROUD 2 3 ‘

8 OLYMPIC BAR 1

9 TOP FRAME 1 ;

10 CHROMED CHIN UP BAR 1 'y

1 BASE FRAME END PLATE 4 ’

12 STEEL PLATE (preassembled on Base) 2 k) ,

13 VERTICAL BEARING HOUSING 2 ’ 3
(preassembled on Uprights) ’ } '

14 SAFETY SPOTTER 2 I} — v | |
(preassembled on Uprights) 3R 3L v 7 6

15  FOOT LATCH (preassembled on Base) 2 } I Ly ‘

16 1/2" AXLE (w/3/8") 2 5 We 4R 4L _ ’Hl
(preassembled on Base) &9’} &9) 5 N Y

17  HOOK PLATE B 7A 7B
(preassembled with Safety Spotter)

18 19X 13X 15L SHORT CONNECT 2
ROD (preassembled on Safety Spotter)

19 11D BIG WASHER 2
(preassembled on Uprights)

20 1" SPRING (preassembled on Uprights) 2

21 1/2* SPRING (preassembled on Uprights) 2

22 END CAP FOR CHIN UP BAR 2
(preassembled on chin up bar)

23 RUBBER STOPPER 4
(preassembled in Base Frame)

24 30mm BEARING 4
(preassembled in Base Frame)

25  25mm BEARING 4
(preassembled in Olympic Bar)

26 METAL MESH 2
(preassembied to Shrouds)

27 METAL MESH 2

(preassembied to Shrouds)

ll'lllnll|1|111l1'.11|1| llJ|I||

?i mh)"z we 1™ 1a 102 34 2" s 112 34 3" 14 172 34 4" 18 12 32 5" 14 12 w4 6"
nc




NO. DESCRIPTION

PARTS LIST
QTY.

28 172" X3 HEX THREADED BoLT 2 [{{ ) € &
i B St (@
29  1/2"X 1" HEX THREADED BOLT 8 28 32 36
30 1/2° X 1-3/4" HEX THREADED BOLT 2
(preassembled on Safety Spotter) a (e 6)
31  3/8" X 2-3/4" HEX BOLT 12 e
32  3/8" X 1-1/4* HEX BOLT 8 29 33 37
33  3/8" X 1-1/4" INNER HEX SCREW 2
34 3/8"X 1" INNER HEX SCREW 10 (M m
35 3/8" X 5/8" INNER HEX SCREW 18
36 PLASTIC KNOB 2 30 34 38
37 5/16" X 1/2" INNER HEX SCREW 16
38 5/16" X 1-1/4" COUNTER ALLEN 2 i‘ @@ 6)
BOLT (preassembled to chin up bar) "_31 o ~ 35 39
39 M8 X 16 COUNTER ALLEN BOLT 16
40 5/16" X 5/8" SET SCREW 2
(preassembled on Base) G . ‘ ,
41 5/16"X 1/4" SET SCREW 10 . & O} O} © Q)
(preassembled on Base)
42 1/2" WASHER 16 40 41 42 4 4 &
43 3/8" WASHER 54
44 5/16" WASHER 16 = >
45 3/8" SPRING WASHER 22 S ©) @
46 R52 RETAINING RING 3 e
(pre-assembled in Bar) 48 49 50
47 1/2° NYLON NUT 4
48 3/8" NYLON NUT 26
49 MAGNET (preassembled on Uprights) 4
50 3/8" NUT 2
(preassembled on Chin Up Bar)
Luirlsiad e 11 lllfl.ul.a.|1|l| 1 ]
()I 1/4h)1I2 e 1" s 172 36 2" 14 172 34 3" 18 172 34 4" 14 12 34 5™ 14 112 34 6"
‘ nc

4




STEP 1 Base Frame Assembly

IMPORTANT:

* To ease the assembly process, DO NOT tighten bolts until instructed.

* Please assemble on a flat level floor.

* Assembly requires three people during installation of the TOP FRAME.

1. Attach FRONT and REAR BASE FRAME CONNECTORS (2F, 2R) to the
BASE FRAME (1), using eight 3/8" X 1 INNER HEX SCREWS (34) and eight
3/8" WASHERS (43).

2. Attach four BASE FRAME END PLATES (11) to the front and rear of the BASE
FRAME (1), using eight 1/2" X 1" HEX BOLTS (29) and eight 1/2" WASHERS
(42). NOTE: If you have purchased the optional Full Body Trainer attachment,
do not install the two END PLATES (11) at the rear. Instead, you will attach the
Full Body Trainer there,

*29
e ENSURE BASE
”\\‘a) FRAMES ARE
s PARALLEL AND
TIGHTEN ALL BOLTS.

Liiiaaal g el e s Ietibiml e 0 s d ey ]

0 e 172 3¢ 1" s 172 34 2" 14 112 34 3" 14 172 38 4" va 12 34 5" 1a 12 wa 6"
(inch)

5




STEP 2 Right & Left Upright Frame Assembly

1. Attach the RIGHT UPRIGHT (3R) to the STEEL PLATE (12) on

the BASE FRAME (1) using five 3/8" WASHERS (45) and five
3/8" X 5/8" INNER HEX SCREWS (35).

2. Repeat above step for left side.

II?IIIEII ILII|-|1'111|\| I II

0 s 172 34 1" 18 12 3a 2" s 172 34 3" 18 12 34 4" s 112 34 5" 14 12 34 6"
(inch)

6




STEP 3 Top Frame Assembly
A This step requires three people! A i

1. Place one 3/8" X 5/8" INNER HEX SCREW (35) into each of the center holes in the
angled plates on the TOP FRAME (9). Using three people, lift the TOP FRAME (9)
into place, using the bolts to help align the TOP FRAME (9) with the RIGHT and
LEFT UPRIGHTS (3R & 3L). Once in place, attach the TOP FRAME (9) to the
RIGHT and LEFT UPRIGHTS (3R & 3L) by securing the two 3/8" X 5/8" INNER
HEX SCREWS (35) with two 3/8" SPRING WASHERS (45) and two 3/8" NYLON
NUTS (48). Continue to secure the TOP FRAME (9) to the RIGHT and
LEFT UPRIGHTS (3R & 3L) using four more 3/8" X 5/8" INNER HEX

installed in the previous
step 2. Then, tighten the

SCREWS (35), I~ 3/8" SPRING WASHERS (45), 3/8"
NYLON NUTS/_ \ \¢ \_\\\ (48) for each side.
S\ ___-;@g\ s 2. Tighten the 3/8" X 5/8"
o) A RN INNER HEX SCREWS (35)
3s 4\ O | C at the base of the RIGHT
8.0 AN '”ﬂ"'( ~ and LEFT UPRIGHTS
s A t' (3R & 3L) that were

=3 3/8" X 5/8" INNER HEX
4/{ SCREWS (35) at the top of
. ! W the RIGHT and LEFT
3R . |48 UPRIGHTS (3R & 3L) that
N % were placed in the
! - above step.

beialasbon b g o g Baetepila Foa Ly g

(() mh)‘llz wa 1™ we 112 34 2" ws 112 34 3" 16 12 38 4" s 12 34 5" 14 12 34 6"
inc

7



STEP 4 Right & Left Bar Rack Assembly

1. Attach RIGHT BAR RACK (4R) to the RIGHT UPRIGHT (3R), using six 3/8"
X 2-3/4" HEX BOLTS (31), twelve 3/8" WASHERS (43) and six 3/8" NYLON

NUTS (48).

2. Repeat the above

RACK (4L).

3. Tighten all

these bolts.

¥
- -

vt -

lllllll

[ll

3R%

\
,.ﬁ/

—

hy

B R e e P s

Il !ll

instructions for the LEFT BAR
~ &
» i *
43 = ; 3L ]f’t 40
48 s 4/% - |
ST T
: .f
43 » .
48 y,
@
48 = v, &
14 43
03 S -/’ 31
4 | .
48 |
° 9
48 s | | “
& [ 31
43 » v .
48 r
o
48 | Vv
43 “( Iy
@ f 31
43 » | '
48 b
48 s |
43 |4
8 " i’
43 48 l-r
T v
43 |~/
ot E il g
14 12 34 5" 14 12 34 6"

0 1a 172 34 1" 18 12 34 2" 14 112 e 3" 14 12 34 4
(inch)

8



STEP 5 Olympic Bar Assembly

1. As shown in Figs. A,B,C,D; slide one end of the OLYMPIC

3\ -\% BAR (8) in between the VERTICAL GUIDE ROD (5) and
RN the BAR RACK (4R) on the RIGHT UPRIGHT (3R) and the

[ 8] - \ other end of the OLYMPIC BAR (8) in between the

’(w‘" Ty VERTICAL GUIDE ROD (5) and the LEFT BAR RACK

(4L) on the LEFT UPRIGHT (3R). Then hook the
OLYMPIC BAR (8) level on each side.

. Slide a VERICAL BEARING HOUSING (13) up to match
up with the connector plate on the OLYMPIC BAR (8) and
attach using eight 3/8" X 1-1/4" HEX BOLTS (32), eight
3/8" WASHERS > (43), eight 3/8" NYLON
NUTS (48). . C\' h\ Tighten these bolts.

y

;y p|
Jd
)




STEP 6 Shroud Assembly

1. Attach WEIGHT SHROUD (7A) to the front of the 3.,
RIGHT UPRIGHT (3R) using four 5/16" WASHERS 4“4 r’\
(44) and four 5/16" X 1/2" INNER HEX SCREWS I}
(37), and to the rear of the LEFT UPRIGHT (3L) ? _
using four 5/16" WASHERS (44) and four 5/16" X 4y
1/2" INNER HEX SCREWS (37).
M,
N ' 78 44 44 5
(: “.- : ) :~ s
& ”:4 \ ~ ‘
1| ™37 w {
"
Py '-:, i 3.,
'ﬁl‘:\i g 44| 7A
~ oY% '
AN e 2 |
.€S| “a |
7A 3R||/ | e | |
| | 2 o]
¢ |}
.'1 ' Y 17. o |l
? | o\~ F -
S Py A 3L \k‘fx‘{\ p IL"' .
37~ . ) 2 : 4437
“l | B . 9
37‘_. ___,/ﬂf“
“rol 3
I
!
2. Attach WEIGHT SHROUD (7B) to 78 |
the front of the LEFT UPRIGHT
P (3L) using four 5/16" WASHERS
(44) and four 5/16" X 1/2" INNER
A HEXSCREWS (37), and to the rear
%> of the RIGHT UPRIGHT (3R) using  ___ I
3 i four 5/16" WASHERS (44) and four & .
;'; 5/16" X 1/2" INNER HEX SCREWS =
h {37). "37
beisbuied a3 ¢k 54 | cisleiel i 15} l |

0 1a 172 34 1™ 18 172 28 2" 18 1/2 28 3" s 172 %4 4" 14 172 34 5" 14 1/2 34 6"

(inch)

10




Assembly is complete! Please take the following steps before, and while
using the JONES PLATINUM Strength Training System:

|. Be certain all bolts are tightened securely. Check and tighten all

bolts before every use.

. To best avoid injury, we always recommend training with a partner.

. Always use the safety spotters! Failure to do so could result in J

serious injury, or death. If you are unsure about the use of the safety

spotters, please call your local dealer, or us at 800-990-5556.

4. Be certain bar hooks are fully engaged before releasing your grip!
Failure to do so could result in serious injury, or death.

5. Always use collars to hold the weights on the Olympic Bar!

Check to make sure the collars will adequately hold in the event of |
maximum failure of the user.

6. Always use in a controlled manner. Failure to do so could result in
serious injury, or death.

7. Exercise with care to avoid injury.

8. If unsure about the proper use of the JONES PLATINUM strength
training system call your local dealer or our customer service
department at 800-990-5556.

9. Keep children away from the Jones Platinum.

10. Enjoy many years of a Fit Lifestyle!

o o

Please call us, or email us to let us know your thoughts! We love, and
strive to provide the world's best fitness equipment!

www.bodycraft.com

info@bodycraft.com

800-990-5556




	img001.pdf
	img002.pdf
	img003.pdf
	img004.pdf
	img005.pdf
	img006.pdf
	img007.pdf
	img008.pdf
	img009.pdf
	img010.pdf
	img011.pdf
	img012.pdf
	img013.pdf
	img014.pdf

